
BEFORE THE POLLUTION CONTROL BOARD 
OF THE STATE OF ILLINOIS 

IN THE MATTER OF: ) 
) 
) 

REVISIONS TO WATER QUALITY ) 
STANDARDS FOR TOTAL DISSOLVED ) R06-24 
SOLIDS IN THE LOWER DES PLAINES RIVER ) (Site Specific Rule 
EXXONMOBIL OIL CORPORATION ) 
PROPOSED 35 ILL. ADM. CODE 303.445 1 

Water) 

NOTICE OF FILING 
To: 

Hearing Officer 
Illinois Pollution Control Board 
2 125 South First Street 

Dorothy M. Gunn 
Anand Rao 
Illinois Pollution Control Board 
James R. Thompson Center 
100 W. Randolph Street - Suite 11-500 
Chicago, IL 60601 
John Knittle 

Division of Chief of Environmental Enforcement 
Office of the Attorney General 
100 West Randolph Street, 1 2 ' ~    lo or 

Thomas Andryk 
[...]
Lemont Refinery and the Joliet ExxonMobil Refinery will increase the sulfate level in the Des 

Plaines River at the 1-55 Bridge by 29 mg/L and the TDS by 43 mg/L. The resulting TDS and 

sulfate levels in the River, after mixing, will be 748 mg/L and 124 mg/L, respectively. Thus, 

under low flow conditions the current water quality standards will be achieved after the addition 

of the discharges from the two wet gas scrubbers. The only time the existing TDS water quality 

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 31, 2006



standard will be exceeded is when highway deicing salt is entering the Chicago waterway 

system. 

Exhibit 6 included recent TDS data on the Des Plaines River, DuPage River, Kankakee 

River, and the Illinois River at Marseilles. The merger of the Kankakee River and Des Plaines 

River is the beginning of the Illinois River. The DuPage River enters the Des Plaines River 

before the beginning of the Illinois River. Using a mass balance approach, assuming all streams 

are at low flow conditions and all streams are at the maximum TDS concentrations (a very 

conservative scenario), the TDS concentration at the beginning of the Illinois River will not 

exceed 1,000 mg/L TDS from the increase in TDS from both refineries. Exhibit 6C presents this 

material balance calculation for TDS. Therefore, relief is requested from the point of 

ExxonMobilYs outfall to the confluence of the Des Plaines River with the Kankakee River. As 

the primary cause of the elevated TDS levels is highway deicing salt, the relief requested is 

limited to the period November 1 to April 3oth each year. There are no other discharges in this 

stretch of the Des Plaines River that are regulated for TDS, and therefore there will be no other 

dischargers impacted by the proposed request. 

ALTERNATIVES 

Huff & Huff, Inc. considered several alternatives for this 179,000 gallons per day stream. 

Deep well disposal initially was evaluated along with direct discharge. The Agency determined 

that the injection of this waste stream would constitute a Class I underground injection well in 

Illinois. (See Exhibit 13 in the Matter PCB 05-85.) Class I wells require injection beneath a cap 

rock that will prevent migration upwards into higher aquifers. Northeastern Illinois does not 

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 31, 2006



have a cap rock above the Mount Simon formation used for disposal wells throughout the 

Midwest, and therefore this alternative was not viable.* 

Treatment alternatives were described in the Site-Specific Rulemaking Petition, and these 

technologies are addressed in the testimony of Stacey K. Ford. 

CONCLUSION 

The Petition goes into some detail on the federal approvability of this request. I can 

answer questions on those issues, but believe that the Petition speaks for itself. Moreover, the 

correspondence between Illinois EPA and U.S. EPA on this very site-specific request is direct 

evidence on this topic. 

Further, while I also could testify further on the Agency's investigations into appropriate 

revisions to the water quality standard for TDS, I have not included details on those issues, as the 

Agency is intending to address them. 

-- 

2 See Evaluation of Underground Injection of Industrial Waste in Illinois, by R. Brown, and A. Visocky, 
ISGS, 1989. 

- 10- 

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 31, 2006



Exxon Mobil 

Date 
Sampled 

2/28/2005 
3/9/2005 
311 112005 
311 512005 
3/22/2005 
3/25/2005 
4/1/2005 
4/5/2005 
4/12/2005 
4/28/2005 
5/3/2005 
511 012005 
511 912005 
5/24/2005 
5/31/2005 
6/7/2005 
611 4/2OO5 
6/21/2005 
6/28/2005 
7/5/2005 
7/12/2005 
711 912005 
8/2/2005 
811 012005 
811 712005 
8!23/2005 
8/31/2005 
911 312005 
9/2012005 
9/28/2005 
10/4/2005 
1011 112005 
1011 912005 
10/28/2005 
11/1/2005 
11/9/2005 
11/17/2005 
11/21/2005 
11/30/2005 
12/6/2005 
1211 312005 
12/20/2005 
12/28/2005 
1/4/2006 
111012006 
1/19/2006 
1/24/2006 
1/31/2006 
2/7/2006 
2/14/2006 
2/21/2006 
2/28/2006 
3/9/2006 
311 312006 
3/22/2006 
411 312006 
411 812006 
4/25/2006 

Average 

Maximum 

Des Plains 

River Water Intake 

River Sampling Project 

COMBINED EFFLUENT, 001,002, 
and 003 

250 1,800 

-emperatwe (deg 
F) 

DOWNSTREAM RIVER WATER 
I I 

Sulfate (rnglL) 

C:\Docurnents and Settings\jrnhess\LocaI Settings\Ternporary Internet Files\OLK195\Refinery Stream Data EXHIBIT 6A 

rernperature 
(deg F) 

Total Dissolved 
Solids(mg/L) 

Sulfate 
(rnglL) 

Total Dissolved 
Solids(mg1L) 

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 31, 2006



WATER QUALITY DATA 
CHICAGO SANITARY AND SHIP CANAL 

Stephan Street, Lemont 

Chloride, TDS, 
Date m d L  m g k  

112 1 /ZOO3 
211 812003 
311 712003 
412 l/2OO3 
511 912003 
611 612003 
712 112003 
811 812003 
911 512003 
10/20/2003 
1 111 712003 
1211 512003 
0 1 /2O/O4 
021 1 7/04 
0311 5/04 
0411 9/04 
051 1 7/04 
0612 1/04 
0711 9/04 
0811 6/04 
09/20/04 
10/1 8/04 
1 111 5/04 
12/20/04 
01/18/05 
02/22/05 
O3/2 1 lo5 
0411 8/05 
0511 6/05 
06/20/05 
0711 8/05 
0811 5/05 
0911 9/05 
1011 7/05 
11/21/05 

Average 

Maximum 
Source: MWRDGC Water Quality Monitoring 

C:\Documents and Settings\jmhess\LocaI Settings\Temporary Internet Files\OLK195\WQ SS Canal 2006 
EXHIBIT 6B 

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 31, 2006



PROJECTED TDS AT START OF ILLINOIS RIVER 
EXXONMOBIL AND ClTGO WET GAS SCRUBBERS 

Assumptions: 
1) All streams at the 10-yr, 7-day low flow 
2) All streams at the maximum TDS since 1999 based on the State's Water Quality Network Data 
3) Des Plaines at 1-55 Bridge is at 1,070 mg/L TDS before Wet Gas Scubber 
4) Contribution of Just thewet Gas Scrubber to Refinery Effluent is 1,185 mg/L TDS 

River Flow, cfs TDS, mg/L Flow x TDS 

Des Plaines 
DuPage 
Ka n ka kee 
Exxon Mobil 
Citgo 

Sum 
Citgo's Contribution a/ 

Predicted Maximum TDS in Illinois River 936 
a/ Based on pounds discharged by Citgo and 2,102.84 cfs, the incremental increase 

C:\Documents and Settings\jmhess\LocaI Settings\Temporary Internet Files\OLKI 95\lllinois River Predicted TDS 

EXHIBIT 6C 

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 31, 2006



JAMES E. HUFF, P.E. 
Education: 

1966-1 970 Purdue University, West Lafayette, Indiana 
B. S . in Chemical Engineering 

1970-1971 Purdue University, West Lafayette, Indiana 
M. S .E. in Environmental Engineering 

1974-1 976 University of Chicago 
Graduate School of Business. Part time 

Honors: Omega Chi Epsilon (Chm. Engr. Honorary) 
President's Academic Award 
Graduated with Distinction 
Fellowship £tom the Federal Water Quality Adrnin. 

Thesis: "Destabilizing Soluble Oil Emulsions Using Polymers with Activated 
Carbon," Major Professor, Dr. James E. Etzel 

Experience: 

Since 1980, Mr. Huff has been vice president of Huff & Huff, Inc. responsible for projects pertaining to 
wastewater treatment, design and operation, water quality studies, hazardous waste management, 
groundwater and soil remediation, and compliance assessments. A significant portion of his time has been 
devoted to assisting clients on day-to-day environmental issues; £tom permitting, training, to setting up 
programs for compliance and IS0 14000. 

Mr. Huff has designed industrial wastewater treatment plants ranging in size fiom less than one thousand 
gallons per day to eight million gallons per day. These designs have applied to various industrial sources, 
such as, foundries, plating, printed circuit boards, organic chemical, pharmaceutical manufacturers, and 
meat packing. Examples of industrial wastewater designs are listed below: 

- SBRs for BOD5/COD reduction at pharmaceutical plant 
- Site stream SBR for nitrification on meat packing three-stage lagoon 
- Breakpoint chlorination for ammonia removal at chemical plant and also a meat packer 
- Land application, with winter lagoon at chemical plant 
- Copper removal from printed circuit board facility using sodium borohydride 
- Integrated settling basin sludge drymg beds at foundry 

Mi. Huff has also directed fourteen municipal wastewater treatment design projects. Examples of 
municipal design projects are listed below: 

- Conversion of chlorine to sodium hypochlorite disinfection 
- Conversion of wet weather storage facilities to store-treat basins, with effluent disinfection filter 

press for digested sludge dewater 
- Sludge storage pad with enclosure 
- Bar screen 
- Grit, washer replacement EXHIBIT 9 
- Tertiary filter rehabilitation 

U:\IHuMRESUMES 1\2004UEH 2004-WW.doc Page 1 of 5 

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 31, 2006



SecondaryITertiary high flow bypass with chlorine contact tank and flow measurement and 
blending 
Anaerobic digester supernatant treatment for ammonia removal using SBR 
In-stream high purity oxygen injection into effluent and receiving stream for increasing stream D.O. 
Numerous force main and lift station designs 

Mr. Huff has also designed cluster wastewater treatment systems with subsurface discharge for seven 
residential developers/country clubs, and a temple. These systems are typically 10,000 gallons per day, 
utilizing two sequential batch reactors (SBR), computer controlled, followed by a large leach field. These 
unique systems are permitted under the IDPH under a unique experimental use permit provision. 

Mr. Huff has also conducted several CSO studies including Nine Minimum Controls, O&M Plans, and 
Water Quality Impact Studies. Two novel in-stream aeration systems, using high-purity oxygen on a 
shallow Illinois stream, were designed and installed, and a system designed by Mr. Huff for ammonia 
removal from anaerobic digesters received on engineering excellence award in 1999. 

In the area of Water Quality Analysis, Mr. Huff has completed a variety of projects, including both 
biological and chemical assessments. Mr. Huff has directed studies for two of the Quad Cities to assess the 
environmental impact of water treatment plant discharges on the Mississippi River. These studies 
included evaluating various locations along the Mississippi for the presence of mussel beds, the potential 
presence of endangered species, primarily the Lampsilis higginsi, and whether the areas were important for 
fish spawning. The scope-of-work for the mussel surveys developed by Mr. Huff were reviewed and 
approved by U.S. Fish & Wildlife, IDOC, IEPA, and the Illinois Natural History Survey. Approvals for 
both of the outfalls were secured. On the Fox River, Mr. Huff was project manager for a group of 
municipal dischargers on a project to collect and analyze weekly water quality samples along the river, its 
tributaries, and outfalls at over 30 locations to establish a better database on un-ionized ammonia levels. 
Mr. Huff has directed fish and benthic surveys for industrial, storm water, and municipal wastewater 
discharges located on the following waterways: Cedar Creek, Deep Run, Flint Creek, Thorn Creek, North 
Kent Creek, Tyler Creek, Kiswaukee River, Chicago Sanitary & Ship Canal, and Casey Fork Creek, and 
has completed antidegradation studies as part of many of these studies. Thermal studies, mixing zone 
studies, and multi-part diffuser designs have been completed for a variety of clients. 

Mr. Huff in 2004 was retained by the Northeastern Illinois Planning Commission as the lead consultant to 
review FPA requests for consistency with the Commission's Water Quality Management Plan. To date, 
Mr. Huff has completed over 20 FPA requests, including the Facilities Plan associated with these. 
Antidegradation and nutrients have been two major issues on many of these applications. 

In the hazardous waste field, over sixty industrial plants have relied on Mr. Huffs expertise for complying 
with the regulations. Mr. Huff has provided the required RCRA and DOT training, prepared inspection 
plans, contingency plans, training plans, and waste minimization plans. Mr. Huff directs H&H's 
underground storage tank (UST) closure and remediation projects for a variety of clients. Both petroleum 
and solvent tank releases have required regulatory reporting and remehation. Tank systems have varied in 
size from single units to 50 USTs. 

Remediation designs, many associated with underground storage tank releases, are a major portion of Mr. 
Huffs activities. He has designed and implemented landfming, soil vapor extraction, air sparging, 
ground water pump and treat systems utilizing batch biological reactors, activated carbon, air strippers, and 
in situ enhanced bioremediation. Mr. Huff has completed treatability studies at a Federal Superfbd site 
for cyanide and thiocyanate destruction in ground water, including operation of a 4,000 gpdpilot reactor at 
the site and has completed a Feasibility Study (FS) for a major chlorinated solvent release at a State 
Superfund site. The selected remedy for this state site was the first in Ohio that recognized intrinsic 

U : \ l H u ~ U M E S 1 \ 2 0 0 4 W E H  2004-WW.doc Page 2 of 5 

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 31, 2006



bioremediation as part of the remedy, and Mr. Huff is currently the Project Manager implementing the 
selected remedy. Mr. Huff has directed over fifteen hazardous waste closures of TSD facilities, ranging 
fiom drum storage areas to the complete clean-up of a 27-acre abandoned manufacturing facility. This 
abandoned manufacturing site included plating solutions, cyanide bearing sludges, oils, and over 20,000 
gallons of virgin chemicals requiring placement. Mr. Huff has also been the project manager on the site 
investigation at three former manufactured gas plants, and he has completed the risk assessment and a 
remedial design that includes taking the coal tar to a hot-mix asphalt plant for one of these gas plant sites. 
This site received one of the first comprehensive No Further Remediation letters fiom the IEPA, and was 
the recipient of the top Honor Award for Engineering Excellence in 2000. 

Compliance assessment is a significant part of Mr. Huffs work. Over 100 environmental audits of 
manufacturing f m s  have been conducted by Mr. Huff over the last fifteen years. These audits have 
included potential acquisitions as well as on-going industrial operations. Mr. Huff has also been involved 
in siting and permitting of new industrial facilities, including a mining operation and peak energy plants. 

From 1987 through 1990, Mr. Huff was a part-time faculty member, teaching the senior level 
environmental courses in the Civil Engineering Department at IIT-West in Wheaton, Illinois. 

From 1976 to 1980, Mr. Huff was Manager of Environmental Affairs for the Armak Company (now Akzo 
Nobel Chemicals), a diversified industrial chemical manufacturer. At Armak, Mr. Huff was responsible for 
all environmental activities at eight plants located throughout the United States and Canada. Technical 
work included extensive biological and chemical treatability studies as well as designing new facilities, 
including two wastewater pretreatment facilities, a land application system, and an incinerator system. 

Previously, Mr. Huff was an Associate Environmental Engineer in the Chemical Engineering Section at 12[T 
Research Institute (IITRI). Much of this work involved advanced wastewater treatment development, 
including applying a combination of ozone/LTV treatment of cyanide, PCB's, RDX, HMX, and TNT and the 
use of catalytic oxidation of cyanide using powdered activated (carbon impregnated with copper in refinery 
activated sludge units. At Mobil Oil's Joliet Refinery Mr. Huff was employed as an Advanced 
Environmental Engineer during the construction and start-up of the largest grassroots refinery ever 
constructed. Mr. Huff was responsible for wastewater training, permitting start-up, and technical support 
as well as for water supply, solid waste, and noise abatement issues at the refinery fiom 1971 to 1973. 

Membership 

Illinois Association of Wastewater Agencies 
Consulting Engineers Council of Illinois 